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 TEST REPORT  
 

Client: Adams Manufacturing / Keter 

109 West Park Road 

Portersville, PA 

Attention: Maureen Schneider 

E-Mail: maureen.schneider@keter.com 

 
Sample Description as Declared :  
 

Sample Description: Kids Adirondack Chair 
Supplier / Manufacturer Name: Adams Manufacturing 

Style # / Item # / Model # / Sku #: 258417, 258418, 258582, 258583 
Age Grade: Under 60lb 

No. of Samples: 6 
End Use: Not Provided 

Country of Origin: 
Buyer: 

USA 
Adams Manufacturing 

Previous Report #:  USA00046479 
Sample Received Date:  April 12, 2024 

Final Confirmation Date: April 18, 2024 
Test Period:  April 18, 2024 – April 23, 2024 

OVERALL CONCLUSION: 
  

Standard  Result 

1.Total Lead Content in Non-Metal Substrates      1. Pass 
 

 

For and on behalf of Intertek: 
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Test(s) performed as requested by client  
 

TEST RESULTS: 
 
Total Lead Content in Non-Metal Substrates           
 
Test Method:  CPSC-CH-E1002-08.3 Standard Operating Procedure for Determining Total Lead (Pb) in 
Non-metal Children’s Products (Modified). 
 
Tested By:  ICP 
 
Requirement:   
Consumer Product Safety Improvement Act, Section 101 Total Lead Content in Substrates.  Each 
accessible component shall not contain more than 100 ppm of lead in children’s products. 

  
Test Results: 

Component 
Number 

Sample Description 
Results 
(ppm) 

CPSIA  
Limit 
(ppm) 

1 Red plastic <10.0 100 

2 Dark red plastic <10.0 100 

3 Blue plastic <10.0 100 

4 Dark blue plastic <10.0 100 

5 Purple plastic <10.0 100 

6 Pink plastic <10.0 100 

 
Conclusion: 
CPSIA requirements: PASS  
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The test results stated in this report relate only to the item(s) tested. This test report may not be 
reproduced except in full, without written approval of Intertek. 
 

 
If you need assistance in interpreting these results or if you have any questions,  

please feel free to call Customer Service Department 
 
This report is made solely on the basis of your instructions and/or information and materials supplied by 
you. It is not intended to be a recommendation for any particular course of action.   Intertek does not 
accept a duty of care or any other responsibility to any person other than the Client in respect of this 
report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions 
governing Intertek's provision of services to you.  Intertek makes no warranties or representations either 
express or implied with respect to this report save as provided for in those terms and conditions. We 
have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to 
you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, 
except in the event of our gross negligence or willful misconduct. 
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